INDEX

Subject Page No.

Introduction 1
Handles & Wheel Drive Unit 1
Controls 2
Engine : 2
Lubrication 2
Blade 2
Parts List 3-4

i

GRAVELY
L'tean-[ur Mower

LUBRICATION

Use Only High Grade Lubricants
Such As —

Grease Fitlings - Mobilgrease MP
Gear Housings - Mobilube C140
FILL TO CHECK PLUG LEVEL

Engine —----Mobiloil A (SAE 30)
Model Number . Serial Number

Manufactured by ;
Lipaveey [iean-Lut Mowens

DIVISION STUDEBAKERPACKARD CORFORATION DUNBAR, WEST VIRGINIA

v




[7RAVELY [JLEAN-[JUT 20

INTRODUCTION

Your Gravely Clean-Cut 20 is a depend-
able, compact, quality-built mower thatwill
give you years of rugged, satisfying service.
We are happy to welcome you to the dis-
cerning family of Clean-Cut Users.

The Model 20 has the power, handling-
ease and adaptability to do large or small
jobs equally well. It is ideal for the home-
owner who wants a mower with a com-
mercial users, a fleet of Clean-Cut 20's
will save costly appropriations for annual
equipment replacement.

By following these simple instructions,
you will make sure that your Model 20 con-
tinues to save you both time and money.

HANDLES AND WHEE L-DRIVE UNIT

If the handles are folded in their shipping
position when you receive your mower, you
will have to raise them to their operating
position and connect the Wheel-Drive Con-
trol Rod.

To raise handles:
Take cap screws out of handle braces
on either side.

Raise handles.

Reinsertcap screws and tighten nuts.

To connect the Wheel-Drive ControlRod:
Place one end of the Control Rod (a)
in turnbuckle (b). Do not tighten the
turnbuckle.

Fasten other end of the Control Rod to
lever. Lever should be positioned as
shown.

Put belt (a) in place as shown.

Tighten turnbuckle to put tension on the
beltand bring the rollers(b) back against
the wheels.

Both rollers should touch the wheels si-
multaneously when the Drive Unit is a-
ligned properly. If it isn't, adjust it
yourself by loosening the nuts on either
of thetwo eyebolts (c) and, by means of
them, moving the Drive Unit back or for-
ward as necessary.



The small wheels at the front of the
Mower Unit require little attention as they
Starter carry no more than one pound each of the
mower's weight. Check them occasionally
to seethat their spindles are tight in the
frame and that the flat springs are snug.

CONTROLS

The Starter on your Clean-Cut 20 is inte-
gral with the engine and is a recoil type. To
start the engine, pull the handle on top of it.
The cord will automatically rewind when you
release it.

The Wheel-Drive Unit should also be
greased every 15 to 25 operatinghours. Use
Mobilgrease MP and lubricate through zerk
fittings. Over-lubrication may cause excess
grease to come out the ends and top of the
unit, but will do no harm.

Gear Lever

Stand behind the mower in the operator's
position. The Gear Lever is the large one on BLADE
the handle at your right hand. To put the
Wheel-Drive Unit in gear, pull the Gear Le-
ver back toward you. Push the lever forward
when you wish to stop the mower.

The blade on your Clean-Cut 20 is made
of the highest quality crucible spring knife
steel. It is easy to sharpen and holds its
cutting edge well.

You will notice that the blade is sharp-
ened on all four edges. Only two of these
are used at a time, the other two being held
in reserve. When the original two cutiing
edges become dulled by use, turn the blade
over and use the two sharp edges.

Throttle Lever

From the operator's position, the Throttle
Lever is the small one at your left hand. It
controls the gas feed. Depress it to increase
gas flow, raise it to decrease.

When all four cutting edges have been
used, remove the blade and resharpen them.

Make sure that the mower belt is installed
as in illustration #3. When replacing it, put

it on the motor pulley first--then on the mo-
wer pulley.

ENGINE

The engine on the Model 20 should be
servicedas outlined in the engine manu-
facturer's instruction book. In case of
trouble, consult your nearest authorized
dealer.

DO NOT START the engine until youhave
serviced crank case and oil bath cleaner ac-
cording to instructions.

LUBRICATION

Every 15 to 25 operating hours, lubricate
the Mower Unit through zerk fitting with
Mobilgrease MP. Overgreasing will do no
harm, since surplus grease will move from
the upper bearing down the threaded shaft
to the lower bearing and eventually out
through the grease retainer to form a better
dust seal.

Use the original bevel marks as a guide.

To remove the blade, hold the boss on
top of the mower pulley witha wrench. Take
off the shaft nutand the flange washer at the
bottom of the Mower Spindle.

After you have sharpened your blades,
test its balance by holding it on the end of a
nail, pencil or similar object. If it dips
noticeably to one side, that side is tooheavy.
You can restore proper balance by grinding
off some of the flat part of thehheavy side of
the blade.

When you replace the blade, make sure
you tighten the shaft nut firmly since the
pressure it exerts on the flange washer au-
tomatically gives the blade its proper de-
gree of pitch.

Cutting Height Adjustment

To adjust the cutting height of the blade:

Hold nut between Mower Pulley and the
deck of the Mower with a lock wrench.



Place another wrench on the boss at the
top of the pulley. Turn boss counter-
clockwise to unlock spindle.

Turn knob clockwise to lower, counter-
clockwise to raise the blade height. When
desired cutting height is obtained, place
the two wrenches in their original posi-
tions and turn pulley boss clockwise to
relock the spindle unit.

The Clean-Cut 20 will give you two ground
speeds. Put the Wheel-Drive belt (see (a) in
illus. 3) on upper pulleys for high speed, on
lower pulleys for low speed.

NOTE: DO NOT TURN ALLEN SET SCREW
UNDERNEATH THE MOWER DECK. IT
IS ADJUSTED AT THE FACTORY TO
PREVENT THE SPINDLE HOUSING
FROM VIBRATING.

Part No. Description Price

WHEELS & ASSOCIATED PARTS
1055 Wheel Assembly, front gauge, 5 x1 -- —-----———=-—-ue—- - 1.80
504 Wheel Only, front gauge, w/bushing ------====--cccmmume-u 1.50
XX51 Bolt & Nut, gauge wheel spindle 3/8 X 2 ——====—=——mmmmee- .10
1010 Spring, flat gauge wheel tension---------=---=——-———=———= - .20
2012 *Wheel & tire assembly, rear 12 x 2 w/bearings -==--==-=-= -  5.50
2030 Bearing, rear wheel, 5/8 x 1-3/8 (2) ~———--—-————==—=————- .60
XX255 Screw, 5/16 x 1/2 SAE rear wheel retaining ============--= - 5 0y,
XX254 Washer, 5/16 x 1-1/8 rear wheel retaining -------=-==--=- — .03
2015 Spring, compression (between wheel & frame)---------=-==- .30
4050 Axle, rear, 5/8 x 19-3/8 ===~ === mm o e - 2.00
3076 Guard, rock {swings on rear axle)——===c—=mssmcmmmmsc——— - .50

*Wheel and tire assembly not sold separately

CENTER ASSEMBLY
5014 Center Assembly Complete ------==-=-—-c-ccecmmmaaaaaa- - 27.50
5027 Housing, Center Assembly —re—mrame—cmmmmeme s em———— -  9.00
XX35 Bolts, Center Housing to Mower Frame 5/16 x 1 USS ------ 2 .10
5044 Shaft, Vertical 15 ---—--———————————— e 3.00
5060 Adjusting Knob ==-=c--ceeceem e e e e e e e e e - .80
5100 Bearing & lock nut assembly upper #204---------==-=------ - 4.60
5162 Bearing; 1ower 20352 ——=—==rmemsrcosasnennennen s mes s —  2.40
5140 Retainer, upper grease, (leather) -----—-=-cc—cmmmmacamwaa- .10
5141 Washor; HGr~m e e e —————————— e m————— L0
5142 Retainer, lower grease (leather) --------=-==-==—=————=-- - .10
5110 Ring, Upper Bnap ———===r= s rm s et e o - .15
5120 Ring, lower snap -———-——— === .18
5174 Sleeve, lower 6 = 1/2" —= == e el 2.95
5190 Spacer, lower (above upper blade Washer) ---------=-==o-- .15
5180 Spring, lower sleeve temslon —-—-=ccccmmmmmuiicnian - 1B
XX261 Screw, Allen Hd. set (lower sleeve) 7/16" x 1/2" ——————————- 15
5200 Flange Washer, upper blade —==-=-==-~—-—oe oo __ 1.00
5210 Flange Washer, lower blade ——--=====—=————cmccmmmm o .85
5220 Blatle, BOM S008I B i s rmmommom sy st s s -  3.25
XX181 Nut, blade retaining, 1/2'" USS Heavy HX ~=-----——==-o-—ou = .10
5090 Pulley, vertical shaft (S.P. models)---====--=-==———meuu- -— 4.00
XX310 Grease Fitting, zerk, 1/4" straight ——---=-—---————cccauv = 15



6510

6511
6505

6512
6514
5160
5162
5162
6522
6524
6530
XX235
6534
6542
6546
XX13
6550
XX117
6554
3570
6580
XX37
XX122
XX254
XX310

8032
8052
8040
8036
XX161

8101
3020
3512
8074
3520
8064
8076

5539
XX39
5525
8110
4124

SELF PROPELLING UNIT

S. P. Unit,complete @ ———————————mmmm e — 30.00
Housing, complete (halves not sold separately)------------ - 17.00
Pullei, 2 BEop = st i o e s o i - 3.50
Bhinll, Yertichl ~om et o e e e s - 2,00
Piniop Gear;, Yertical Bhall ~s—ssesmamsmwmmummmmmmimnwmmiio 2.50
Bearing, Vertical shaft #203 (1) ——----==-=—=--mcmmecmmeeeee 2.26
Bearing, Vertical shaft (#2038Z) (1) -------------ccmmuun - 2,40
Bearing, Horizontal Shaft (#2038Z) (2) -----===========-== - 2.40
Bl EOrIOnRl o e i o e e e e el - 38.50
Gear, Miter (horizontal shaft) —-=—=-———mmmemmawa i ——————— - 3.10
Roller, Drive (Drives against wheel) --—----------------——- 1.00
Screw, Allen Head Set 5/16 x 5/16 (drive roller)---------- — .10
Spring, 4'" (S.P. unit to handle)--—----======—-cmm — .40
THIMBUCKLE T/ 4" s i ki i i b ot - .35
Ry 'Contial 108 B Uit ~~srrsesmorsranslri s e .80
Bolt, 1/4 x 3/4 USS (holds rod to throwout lever)---------~- - .05
Lever, throwout (bolts to handle cross bar) ---------------- .50
Bolt, throwout lever mounting 1/4 x 1-3/4 -------=-=------ - .10
Brackel, obefating {on 8.P. ynit)———r——rreom—mememm—m—— - .75
Bolt, adjusting (L shape) -------------------——m-mm—m—mmee .30
Eyebolt, 3/8 x 3/4 SAE (S.P. Unit to Handle Cross Piece (2)- .35
Bolt, 5/16 x 1-1/4 USS (mounts S.P. unit to eyebolt) (2)----- w10
Washer, eyebolt spacer, 3/4" (LO)y----=======-====——=——- - .03
washer, 5/16 X 1-1/8 (2) ———r—r—=———mmomesenmssee s .03
Zork, Groagss 174 ptralpht (2) s iamsmsse - .15

HANDLES & ATTACHING PARTS

Handles, complete ——----——=-~—=-==-ecmmmo e mm e m e — — 10.00
Throttle: Control ~=——=—=====rem=smsec e e e n e = = - 1.50
Grip, Handle, plastic 7/8" —===-——=-—=—=——m—mmm e ceee 25
Brace, uptiht 7' (R) wemos s s s o= .75
Nut, upright Brace to Mower frame 7/16 USS -----=---=--- — .10

MISCE LLANEOUS PARTS

Cleaner, Right Rear Wheel~=——=<~smcrrummmmnm e ———————— .25
MOWEr Frame ~—r——rresrsee e il s s 48.00
Pulley, Engine, 3/4" Shaft Opening---—----=------------- - 1.50
Decal @  ~—=—r—memeeceeemee e e e e

Pulley, engine 5/8 shaft opening --==-------====-=---==---- -~ 1.50
Plate, name (4" x 14" handle cross piece) ------=--======== 1.00
Clip, Throttle Housing -------------—-——————————o==—cu=x - i)
Belt, Drive (engine to center shaft pulley) ——-------------- —  2.06
Bolt, engine mounting 5/16 x 1-1/2 (4) -—--=-===-=-======-—- .10
Belt, Self-Propelling ——===rmmrmemmmmmmm memmer 1,84
Leaf Pulverizer Screen w/blade ——=--=-=============------ - 8.50
Engine, Clinton Model 900 - 3-1/4 HP -=---=-=========--——- 66.40






